Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/260 cc ATV Fram Parts > LH300cc/260cc ATV 4 wheel drive and 2 wheel drive shift let
REF. No. PART No. DESCRIPTION Q'TY Figure NO. 名称
1 24601 SHIFT LEVER 1 LH260ATV.1.17.1 换档手柄
2 24602 NYLON COLLAR 2 LH260ATV.1.17-2 尼龙套
3 24603 AXLE  COLLAR 1 LH260ATV.1.17.2 轴套组件
4 10004 NUT M6 1 GB/T6187 螺母M6
5 10212 CIRCLIP 2 GB/T894 轴用弹性挡圈 9
6 24606 WASHER 2 LH260ATV.1.17-1 垫片
7 24607 SHIFT ROD 1 1 LH260ATV.1.17.3 转轴组件
8 10004 NUT M6 1 GB/T6187 螺母M6
9 24609 SHIFT ROD 2 1 LH260ATV.1.17.6 连接杆组件
10 24610 PIN A6X22 1 LH260ATV.1.17-4 连接螺栓
11 24611 SHIFT ROD 3 1 LH260ATV.1.17-3 螺杆
12 10099 NUT M8 1 GB/T6170 螺母M8
13 24613 BALL JOINT 1 LH260ATV.1.17.5 球头组件
14 10229 BOLT M8X40 1 GB/T5787 螺栓M8X40
15 10079 NUT M8 1 GB/T6187 螺母M8
16 24616 SHIFT ROD 4 1 LH260ATV.1.17.4 换挡摇臂组件
17 10228 BOLT M6X18 1 GB/T5787 螺栓M6X18
Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf